



### TEST REPORT

DATE: 04/01/2013

TEST NUMBER: 156136

CLIENT	Masland Carpets
--------	-----------------

TEST METHOD CONDUCTED	AATCC 16-04 Colorfastness to Light
-----------------------	------------------------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	7862 Mingle
ROLL	800352A
CONSTRUCTION	Pattern Loop
FIBER	EarthSmart™ refreshfiber® Type 6,6 Nylon
BACKING	Woven Synthetic
REFERENCE	GSA INITIAL GSA SIN #31-301

#### GENERAL PRINCIPLE

This test specimen is exposed to a predetermined amount of radiant energy under specified conditions of temperature and relative humidity. The lightfastness of the specimen is assessed by comparing the exposed and the unexposed portions of the test sample with the AATCC Gray Scale for Evaluating Color Change.

#### TEST RESULTS

EXPOSURE	40 AFU
----------	--------

IDENTIFICATION	RATING
7862 Mingle	5.0

IDENTIFICATION	RATING

IDENTIFICATION	RATING

AATCC RATING KEY	
5	No change
4	Slight change
3	Noticeable change
2	Considerable change
1	Severe change

APPROVED BY: *Larry Atbury*



This facility is accredited by the National Voluntary Laboratory Accreditation Program for the specific scope of accreditation under Lab Code 100297. This accreditation does not constitute an endorsement, certification, or approval by NIST or any agency of the United States Government for the product tested. This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.